
 

 
Mississippi Mills Wastewater System 

Waterworks # 110000873 

 
Annual Report 

 

Prepared For: The Municipality of Mississippi Mills 

Reporting Period of January 1st – December 31st 2023 
 

Issued: March 25, 2024 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 

This report has been prepared to meet the requirements set out in: 
 

Document Document # Issue Date Issue Number 
Facility ECA 1637-AC8NT7 August 8, 2016 N/A 

  



Ontario Clean Water Agency – Mississippi Mills Wastewater System – 2023 Annual Report 

  
 

Table of Contents 

1 Revision History 

2 Operations and Compliance Reliability Indices 

3 Process Description 

4 Treatment Flows 

5 Raw Sewage Quality 

6 Effluent Quality 

7 Operating Issues/Problems 

8 Maintenance 

9 Sludge Generation 

10 Summary of Complaints 

11 Collection System Highlights 

Appendix A – Performance Assessment Report and Raw Data 

Appendix B - Biosolids Quality Report 

Appendix C - Details of Abnormal Sewage Discharge Events 

Appendix D - ECA Annual Report Requirements 

 
 
 
 
 
 

 



Mississippi Mills Wastewater System – 2023 Annual Report Rev.0 Issued: 25-Mar-2024 Page | 1 
 

1 Revision History 

Date Rev# Revisions Revised By 

03-25-2024 0 Annual Report Issued Lauren Lacombe 

2 Operations and Compliance Reliability Indices 

Compliance Event Details 

Ministry of Environment 
Inspections No MECP Inspection during the reporting period 

Ministry of Labour Inspections No MOL Inspection during the reporting period 

Non-Compliance No non-compliance events during the reporting period 

Community Complaints No community complaints during the reporting period 

Spills No Spills at the Treatment Plant during the reporting period. 

Overflows Five (5) overflows during the reporting period 

Bypass No bypasses during the reporting period 

3 Process Description 

The Mississippi Mills wastewater treatment system consists of a gravity fed separated collection system 
which consists of eight (8) sewage pumping stations (SPS) and one (1) trailer sewage dump station all of 
which flow to the wastewater treatment plant. Flow from seven (7) sewage pumping stations (SPS) - 
Christian Street SPS, Hope and Glass SPS, Island Street SPS, Riverfront SPS, Robert Street SPS, Spring 
Street SPS, White Tail Ridge SPS and the trailer sewage dump station – is directed to the main pumping 
station: Gemmill’s Bay SPS.  Gemmill’s Bay SPS then pumps sewage into the treatment plant headworks. 
There are authorized overflow points at the Riverfront SPS, White Tail SPS, Island SPS and Gemmils Bay 
SPS. The Gemmill’s Bay SPS is equipped with a 425 kW standby diesel generator with automatic transfer 
switch. Riverfront SPS is equipped with a 600 volt 50 KW generator with an automatic transfer switch, 
Spring St. SPS is equipped with a standby diesel generator with automatic transfer switch, Whitetail SPS 
is equipped with a 20 kW standby generator set complete with auto transfer switch. There is a portable 
generator to power the remaining stations in case of a power loss event.  
 
 



Mississippi Mills Wastewater System – 2023 Annual Report Rev.0 Issued: 25-Mar-2024 Page | 2 
 

The Mississippi Mills Wastewater Treatment Plant (WWTP) is a Class III facility, located at 212 Wolf 
Grove Road in Almonte, ON. Flow enters the treatment plant through influent channels which contain 
fine screens that lead to a screw compactor. Grit is then removed using a circular vortex grit removal 
system, as well as air lift and grit classifier system units. Aluminum sulphate (Alum) is added after grit 
removal, which is a chemical added to the process for phosphorus control.  
 
Flow is then directed to secondary treatment which consists of two (2) treatment trains using the 
extended aeration activated sludge process. Each train has an aeration tank equipped with fine bubble 
aeration system, anoxic tank equipped with a mechanical mixer to keep the solids in suspension and 
rectangular secondary clarifier. The clarifiers are equipped with tank baffles and sludge collectors that 
scrape sludge that has settled in the bottom of the tank for further processing and double as a scum 
removal system. Alum is added to the process for a second time at the secondary clarifier for further 
phosphorus removal and assistance with settling the suspended solids. Tertiary treatment of clarifier 
effluent is achieved using Five (5) filter trains with three (3) filtration cells in each. Disinfection is 
provided using Ultraviolet (UV) lights. There is ability for chlorine disinfection in the event the UV units 
fail.  
 
Settled solids from the biological process are pumped from the clarifier hoppers to the anoxic zone as 
return activated sludge to supplement biological activity and improve nitrification in the extended air 
process. The sludge is also pumped to a rotary disk thickener as waste activated sludge (WAS), once 
thickened the sludge is known as thickened waste activated sludge (TWAS). The TWAS is then sent to 
Autothermic Thermophilic Aerobic Digesters (ATAD), there is no supernatant produced in this process. 
After digestion has occurred, the solids are transferred to a Solids Nitrification/Denitrification Reactor 
(SNDR) and dewatered in this process, there is also no supernatant produced in this process. The 
digested solids are pulled from the SNDR, then pressed to a cake form using a Fournier Press and 
conveyed to a storage barn, which is later land applied. Process water from the tertiary filters, rotary 
disk thickener, and Fournier press is collected in the filtrate tank which is returned to the headworks. 
 
The facility is equipped with an odour control system known as a biofilter, media made from wood 
chips, which “scrubs” the air collected from the process vents from the septage receiving station, WAS 
holding tank, filtrate tank and ATAD reactor. The facility is also equipped with back-up power in the form 
of a 750 kW standby diesel generator. 
 
The Mississippi Mills WWTP also consists of a septage receiving station consisting of a 45 cubic meter 
storage tank, two (one duty and one standby) dry-pit pumps, and a grinder on the inlet piping. 
 
  



Mississippi Mills Wastewater System – 2023 Annual Report Rev.0 Issued: 25-Mar-2024 Page | 3 
 

4 Treatment Flows 

4.1 Raw Flow (m³/d) 

Compliance is based on an annual average flow.  For 2023, the annual average flow was 3598.5 m³/d or 
76% of the rated capacity. 
 

 
 
The flow spikes are associated to wet weather events such as rain and seasonal changes such as the 
spring snow melt. 
 

 
Note: Elevated flows above the peak capacity are directly related to snow melt and wet weather events. 
 

4.1.1 Annual Comparison (m³) 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Design Flow 4700 4700 4700 4700 4700 4700 4700 4700 4700 4700 4700 4700

Average Daily Flow 4236 3165 4468 7017 5236 3059 4654 3515 2841 2501 2208 4013

0

2000

4000

6000

8000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Peak Capacity 14100 14100 14100 14100 14100 14100 14100 14100 14100 14100 14100 14100

Maximum Daily Flow 13097 6602 7323 18617 19626 15008 8717 8026 7257 3241 2590 7312

500

5500

10500

15500

20500

25500

2015 2016 2017 2018 2019 2020 2021 2022 2023

Total Annual Flow 884055 1031585 1312674 1201247 1566983 1446310 1118526 1313442 1429611

0

500000

1000000

1500000

2000000



Mississippi Mills Wastewater System – 2023 Annual Report Rev.0 Issued: 25-Mar-2024 Page | 4 
 

4.2 Imported Sewage 

4.2.1 Septage Flow (m3/d) 

There was no septage accepted at this facility in 2023. 

5 Raw Sewage Quality 

Year Average Trends for Raw Sewage Quality.  Additional details for the 2023 reporting period and 
specific monthly minimum, maximum and averages are included in the Performance Report located in 
Appendix A.  Five (5) Year Average Trends from 2019-2023 for Raw Sewage Quality are graphed below: 

5.1 BOD5 

 

5.2 Total Suspended Solids 

 

5.3 Total Phosphorus 

 

5.4 Total Ammonia Nitrogen 

 

0

5

10

2019 2020 2021 2022 2023

0

10

20

2019 2020 2021 2022 2023

0.0

0.1

0.2

0.3

2019 2020 2021 2022 2023

0.0

0.5

1.0

2019 2020 2021 2022 2023



Mississippi Mills Wastewater System – 2023 Annual Report Rev.0 Issued: 25-Mar-2024 Page | 5 
 

5.5 Alkalinity 

 

5.6 pH 

 

6 Effluent Quality 

6.1 Effluent Quality Assurance and Control Measures Taken 

This system is part of OCWA’s Mississippi Cluster.  The cluster is supported by the Eastern Regional Hub, 
and corporate resources. Operational Services are delivered by OCWA staff that live and work in the 
community.  The systems are operated to meet compliance with applicable regulations. The system has 
comprehensive manuals detailing operations, maintenance, instrumentation, and emergency 
procedures. All procedures are treated as active documents and are updated as required.  These 
documents are also part of OCWA’s Quality & Environmental Management System. 
 
The process is reviewed and maintained by certified operators.  These operator’s complete in-house 
rounds and testing to monitor the process.  All Sampling and analysis follow approved methods and 
protocols for sampling, analysis and recording as specified in the Ministry’s Procedure F-10-1, 
“Procedures for Sampling and Analysis Requirements for Municipal and Private Sewage Treatment 
Works”, the Ministry’s publication, “Protocol for the Sampling and Analysis of Industrial/Municipal 
Wastewater” and the publication, “Standard Methods for the Examination of Water and Wastewater”.   
 
All final effluent samples collected during the reporting period to meet legislated sampling requirements 
are submitted to Caduceon for analysis, with the exception of disinfection residuals and 
temperature.  Caduceon has been deemed accredited by the Canadian Association for Laboratory 
Accreditation (CALA), meeting strict provincial guidelines including an extensive quality 
assurance/quality control program.  By choosing this laboratory, the Ontario Clean Water Agency is 
ensuring appropriate control measures are undertaken during sample analysis.  The disinfection 
residuals and temperature parameters are analyzed in the field at the time of sample collection by 
certified operators, to ensure accuracy and precision of the results obtained.  
 
OCWA uses several computer systems which include: 

 Process Data Management (PDM)  

0

100

200

300

2019 2020 2021 2022 2023

0.00

5.00

10.00

15.00

2019 2020 2021 2022 2023



Mississippi Mills Wastewater System – 2023 Annual Report Rev.0 Issued: 25-Mar-2024 Page | 6 
 

o This database program consolidates all operational data from a variety of sources 
including field data, online instrumentation, and electronic receipt of lab test results for 
reporting, tracking and analysis. 

 Maximo – OCWA’s Work Management System (WMS)  
o This program is used to track and schedule maintenance activities for all equipment in 

the system. It is also used to assign tasks for specific operational tasks. 

 Wonderware (OUTPOST5)/SCADA 
o Wide-area SCADA system allows for process optimization and data logging, process 

trending, remote alarming. 
The operations team also has access to a network of operational compliance and process specialists to 
assist for emerging process issues. This aids in establishing additional control measures to ensure a 
quality effluent product. 
 
Detailed individual sample results for both raw sewage and final effluent can be found in Appendix A. 

6.2 CBOD5 

Compliance Limit for this parameter was MET.  
Compliance Objective for this parameter was MET. 

6.2.1 Concentration (mg/L) 

 

6.2.2 Loading (kg/d) 

 
 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

ECA Limit 25 25 25 25 25 25 25 25 25 25 25 25

ECA Objective 10 10 10 10 10 10 10 10 10 10 10 10

Average 3 3 3 3 3 3 3 3 3 3 3 3

0
5

10
15
20
25
30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

ECA Limit 117.5 117.5 117.5 117.5 117.5 117.5 117.5 117.5 117.5 117.5 117.5 117.5